

POSCO P&S Mill Test Certificate/검사증명서

Certificate No./증명서번호 : 161219-ARNE-118-001
Date of Issue/발행일자: Jan., 19, 2017
Surface Finish/표면마무리: NO.2B

Order No./계약번호: GUS0343565
Supplier/주문자: 제일스텐철강(주)
Customer/고객사: 제일스텐철강(주)(유통산업)
PO No./주문번호: GUS0343565
Commodity/품명: STS CR COIL
Spec & Type/규격: KS-D3698-ST304J1

Size/치수	Product No. 제품번호	Quantity 수량	Weight 중량 (kg)	Heat No. 제강번호	P O S I T I O N	Tensile/인장시험 YS 0.2% TS EL (MPa) (%)	Hard- ness /경도 HV	D I S T R I B U T I O N	Chemical Composition/화학성분(%)
0.8x1219xC	GUS07949B	1	3,263	SE94593	T	243 572 57	130.0	L	307 612 1141 245 7 1692 763 2185 5 107
*** Sub Total	(010) ***	1	3,263 (kg)						
*** Grade Total	***	1	3,263 (kg)						
*** Grand Total	***	1	3,263 (kg)			=== Last Item ===			

* Position - T : Top, M : Middle, B : Bottom
* Tensile Test, Direction : Transversal, Gauge Length : 50mm(Rectangular),
YP Method : 0.2% off-set
* Division - L:Ladle Analysis
* Chemical Composition Unit: -2:x1/100, -3:x1/1000, -4:x1/10000, -5:x1/100000

We hereby certify that material described above has been tested and complies with the terms of the order contract.

* 본 검사증명서에 명기된 규격용도인 사용시 안전상 문제가 발생할 수 있으며,
검사증명서 위·변조시 사문서 위조(형법231조)로 불이익을 당하실 수 있습니다.

Surveyor To:

POSCO P&S #603, SEONGKOK-DONG, DANWON-GU, ANSAN-SI, KYUNGKI-DO, KOREA

MANAGER OF QUALITY ASSURANCE TEAM

161219